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110 BUGGY RADIO CONTROL OFF ROADRACECAR
INSTRUCTION MANUAL
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Before beginning assembly, please read these instructions thoroughly.
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DB L ST RHEX TRRVEDE 22 @ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when

replacing parts. Users unfamiliar with maintaining and assembling ESHD
this model should contact their Kyosho distributor or hobby shop.

EST RADIO CONTROL MODELS

N

HHUBWRDIoH, FEBMARELEET 25EHH D ET, *Specifications are subject to change without prior notice! (F03%)
© Copyright 2019 KYOSHO CORPORATION /284 i s s 54 No. 30619

30619-MMO01



ftilcZ 5 Z %40 / ITEMS REQUIRED FOR OPERATION

MBI T EZT

Tools required

8

<

ERTHITEDQEHWICE. T3 EBLTIEEL,
:i,# CAUTION: Handle tools carefully!

Cross Wrench

WoT235R@)/ 0T236RE@)
avioLUF
Shock Wrench

oL

WOy E—F1A7
Sharp Hobby Knife S
Bz (71777777 Paint
Grease @R T 1 DEEICIE

£ wmoa [ ()
7

| S lEsS -]
Screw Cement

SPFATIYI—R—
SP KNIFE EDGE REAMER

= =N
v FMCA>TWATIEAE —fikEGITE 7o) —
TOOLS INCLUDED Tools ACCESSORIES
BABLYF W oT235R@ 0T236R BoIARVF W R ER
Hex Wrenches 2wl F Needle Nose Pliers Instant Glue
ﬁ, ] Shock Wrench
W H( No0.36219 / 36219P

TIRIMIAARET, BE# ~15mmD
NHFHTEBIETY,

No need to pre-drilll’ Drills neat 1 ~ 15mm
holes directly!

B+ R>A5— (Y
Phillips screwdrivers (sizes: S)

—F )

RUA—RZA A
BHDBETT,
@For painting the body,
use polycarbonate
paints for models!

2F v XV —RIESC(RE— ROY bO—5—) EigigiHE (70R)

Radio transmitter with at least 2 channels for 1 servo 1 ESC (Electric Speed Controller).

Q@ZDF v MUK2F v+ X IVIH—RIESCO TORHNARETT,
@This kit requires a 2 channel radio control set with 1 servo and IESC.

@7 ORDEURWME, TORICHNBOHAEESEZICLTILEW,
@For more information on the transmitter, kindly refer to the
instruction manual of the transmitter.

| BESELE

Transmitter X

W ETRNY T —

Battery

No. R246-8451B
No. R246-8452B
No. R246-8452S
No. R246-8453B

No. R246-8454

WA IVINT— 2200 7.2V Ni-MH /\w 71—
MUSCLE POWER 2200 Ni-MH Battery
WA JVINT— 3000 7.2V Ni-MH /\w 71—
MUSCLE POWER 3000 Ni-MH Battery

WA IVINT— 3000 7.2V Ni-MH 1\ 1) —/STZ%
MUSCLE POWER 3000 Ni-MH Battery/S Plug
W AJVINT— 3600 7.2V Ni-MH /\w 71—
MUSCLE POWER 3600 Ni-MH Battery
WA JVINT— 3600HV 7.2V Ni-MH /X 7 1) —
MUSCLE POWER 3600HV Ni-MH Battery

=00
FTE

Battery Charger

No. R246-8402B
C-02BACFv—+—4.8-9.6V 1A
(Japanese Market Only)

N ZHIARTZ—A
AR 2B CorTversion Connector A
Conversion Connector B

BE—4%— /ESC(RE—FI¥bE—F—)
Motor / Electric speed controller

72 <F—%— Brushed Motor 72 XE—%— Brushless Motor
No.37021 No.82245 No.37032 No.37051
Le Mans E—%2— REAE—R/N\TR VRV 240S TSV LR JUR 240S ESC
(75-30%—>)  KA060-91W 7S E—42—F E—52—155T/AWDFE  (60A/MAX13.52—>)
Le Mans MOTOR  F57KESC 60A 754 LLE MANS 240S LE MANS 240S ESC
(Brushed/30Turn)  KYOSHO SPEED HOUSE Brushless Motor 15.5T  (60A/MAX13.5Turn)

KA060-91W Brushed WP
ESC 60A S-plug

FRATEDY—R - ZEH - 7TH(X

Suitable servos, receiver, battery & electric speed controller

Ho—R
Servo

No.82273 c
=R KS-5031-09MW
SERVO KS-5031-09MW

18~21m£
-

MESC(RE—FOar bbO—3—)
Electric speed controller

No.82245
RBAE=FNTZ
KA060-91W 75 E—4—F
FAKESC60ASTS%
KYOSHO SPEED HOUSE KA060-91W
Brushed WP ESC 60A S-plug

W =5

Receiver

No.82135
Syncro KR-331
SIS (&)
Syncro KR-331
Receiver

| AW E
Battery
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Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.

However, be careful not to overly tighten TP screws as the threads may be
damaged.

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m \\\‘\\\\\W O Correct

IRERRRNRNAY X Wrong

FvhCE BPRENES EXPIWIBERDIEZ < A>TWEY, SAZSICIIRETRNG D ZFIOTHEREL THSHEIITT
<IEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\ERER D1 B / OTHER HARDWARE

3x12mm E' X x12mm I ER 3mm TvI¥y—-Fvhk ESEUYVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball

@ ff 3mm Dmmm:# 3mm @Smm 5mm Om
12mm | | 12mm

_

s o

5x10mm A%Z )L - RXRF YT
Metal Bushing - Ball Bearing

O

@t X DiEHE / SCREWS

EX Frv7ER TIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

@(mam Fmm | i m




Screws / % J%am

1-E025 x12
E-Ring(E2.5)
EVVY

1-E050 X1
E-Ring(E5.0)
EVT

N
©H
1-N2620 x2
Nut (M2.6x2.0)

Fuk

A\
s
1-N3024 x4
Nut (M3x2.4)

Fuk

H
1-N3033N x20
Nut (M3x3.3) Nylon

Fyk oy

1-N4056FN x5
Nut (M4x5.6) Flanged Nylon
TybT73VY a4y

m
1-S53003 x7

Set Screw (M3x3)
tybER

(M
1-S54004 x6
Set Screw (M4x4)

yhEX

II\I\\I\\I\\I\I\\I\\I\\I\I\\IHIHI\IHIHIHI\IHI
OT241@ x8
Cap Screw (M2x10)
FryTER

© [ jmmm

1-§22608 x7
Cap Screw (M2.6x8)
FryTER

(© o

1-S32606H x7
Flat Head Screw (Hex/M2.6x6)
HIER (N\YIR)

(©)

0T241Ox6
Flat Head Screw (Hex/M2.6x8)
HIER (N\YIR)

© )

OT241@®x2
Flat Head Screw (Hex/M2.6x14)
HSER (A\vIR)

()] m

1-S33008H x15
Flat Head Screw (Hex/M3x8)
HIER (N\YIR)

(0]

1-S33012H x4
Flat Head Screw (Hex'M3x12)
HIER (N\YIR)

() oo

1-S33015H x2
Flat Head Screw (Hex'M3x15)
HIER (N\YIR)

©) s

1-S33018H x6
Flat Head Screw (Hex/M3x18)
HIER(N\YIR)

@)L

0T242@ x4
Flat Head Screw (Hex/M3x45)
HIER (N\YIR)

©

oT241(® %6
Flat Head Tapping Screw (M2.0x8)
H3REVTER

©)m

0T242 @ x6
Flat Head Tapping Screw (M3x6)
#3329V TER

()]

07242 © x13
Flat Head Tapping Screw (M3x12)
HI52yEVTER

O

07242 @ x6
Flat Head Tapping Screw (M3x16)
H3RYEVTER

Ol e

1-S13008H x6
Button Screw (Hex/M3x8)
REVER (N\YIR)

(©) (e

1-S13010H x2
Button Screw (Hex/M3x10)
REVER (NWIR)

(0) (s

0T242@x2
Button Head Tapping Screw (Hex/M3x8)
REVAYEVTER

[

1-S23006F x2
Cap Screw(M3x6/Flanged)
TIVIFrYTER

(s

0T242 @ /0TB246 ® x6
Flange BH TP Screw (M3x10)
TIVIRIVAYEVTER

Ol

oT241@ x2
Washer M2.6x5x0.5
Ty =

(0]

1-W300805 x4
Washer M3x8x0.5
Dvv—

©)

012220 x4
Washer M5x12x0.15
T —

c=2

92643 x2
Snap Pin 4mm
AFvTEY

CEL,

92638 x2
Snap Pin 6mm
Ay TEY

oIl

BRG007 x2
Shield Bearing (3x6x2.5)
= VRRT) T

BRGO003 x2
Shield Bearing (4x8x3)
I=IVRRT) T

Ol

BRG001 x10
Shield Bearing (5x10x4)
v b2/

Ol

BRGO14 x4
Shield Bearing (10x15x4)
S=IVRRTYVY

Rubber Parts, ETC / SI\—I\—Y. ZDfth

ORGO03 x8
O-Ring (P3/Orange) 07253 x4
VY7 (P3ALY) Shock Gasket 12mm 2
23y ARy 12mm
SC216 x2 o l
Slipper Pad 0T206B @ x1
FUBTASAVIN ORGO3BK x1 GearCoverSponge
O-Ring (P3/Black) OTT244M@ x4 OTT244M D x4 FTHNN-AESD
OV (P3ITZv7) Block Tire 50x83x36mm Medium Inner Sponge
OTW130® x4 T0YI24 1 50x83x36mm X747 s AVF=ARYY

Seal Cartridge

@ U N @ E )

ORGO4SSBK x2
0-Ring (SS4/Black) S pp—
0% (S84/75v%) #100cst S1L0100 x1 SC246 x2
964418 x1 Silicone OIL #100 Battery Strap (16X200mm)
01223 x4 Sponge Tape(1x100x150) SUIVFA IV #100 NyFI=ZN57
Diff Gasket ARYIT=T
TITHR Y
01222 @ x4 0T227 x1
O-Ring (S05 4.5x1.5) Belt
04 NJbk




Metal Parts / X% )LI\—Y

O

OTW128-01(® /OTW129-01(® x4
Seal Cartridge
J=IVh—b)yY

OTW130 @ x4
Spring Adjuster
ATV T I RE—

Q)

OTW128-01© x2
Shock Case S
2avyr—2AS

)

0TW12901@ x2
Shock Case L
2avyr—AL

OTW123 @ x2
Front Shock Spring Hard Gold
JaVNRAT)THI—ILR

OTW124 @ x2
Rear Shock Spring Hard Gold
YFPRF) G HI=IVR

0T239 x2
Front Shock Shaft
70Ybhra3vyov b

O (I [ ]

O (I

0T240 x2
Rear Shock Shaft
D73y ov 7

)

0T215G @ x1
Joint Collar (Gold)
TV hHZ—(d-IVF)

(i1) O

0T216G® x1
Motor Guard Joint (Gold)
E-R—A—-FV3(4bT=IVR)

T

0T225@ x1
Main Gear Shaft
A VXTI T

Of——

0T248 x2
Flange Shaft 3x26mm
TIVII%TH

Ol [

0T249 x2
Flange Shaft 3x30mm
TIVIVv T

1

0T203@ x1
Servo Saver Tube
H—Rt—N\—Fa—7

WY

0T2030 x1
Servo Saver Spring
HF—Re—N\-2T)>J

{%

0T208 @ x1
Counter Pinion Gear
HIoVR—EZFVET

=

0T224@ x4
Diff Shaft
TIIRTH

0T208 @ x1
Spur Gear Crip
RN=FT7Vy T

DO

0T212 x4
King Pin Flange Pipe
FIETIVIINT

O]

0T225@ x1
Slipper Spring Guide
AyIN=ZAT) T AR

VW

0T225@ x1
Slipper Spring
A)yIN=ZT)>5

O

0T225( x2
Spacer 5x7x10mm
AN—H—

0T225 @ x1
Counter Gear Shaft
M2 e SZ WS

Ol

0TB246 @ x2
Driver Stop Washer
RSAN=AMy T Ty H—

FA304-25 x1
Pinion Gear (25T-48P)
et 7 S 4

$2

01221@ x1
Final Pinion Gear 32T
T7AFIVEZFVET

oT221Q x1
Diff Gear 53T
TIFT

0T221@ x1
Counter Gear

HIVE—FT

01222@ x4
Diff Bevel Gear13T
TFINIVFT

oT222@ x4
Diff Bevel Gear10T
FINIVFT

oL 1]
0T222@ x2

Bevel Shaft

NIV v T+

0] I

0T208 @ x1
Pin3x12mm
7

o1
0T224Q® x4
Pin2x7mm
7

SC215 x2
Slipper Plate
AyN=TL—h

0T231@ x4
Drive Washer
KSATTy5 40—

072320 x1
Servo Saver Shaft L
H—R—N\—=2vThL

O

0T2320 x1
Servo Saver Shaft R
H—Rt—/\—+ TR

@ Up

0T232@ x1
Saver Shaft Plate
t=N=24T7TL—h

072410 x8
M2.6 Counter Sink Washer
HIVBR=2 07Ty —

1] —

01231 x4
Screw Pin (2x11xM4)
AgV1—-EY

©)(

SC240 x2
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6 Ry b iR—)b

©( Jmm

SC241 x6
5.8mmxM3Pivot Ball
5.8mmxM3E Ry FR—)b

QD

0T232@® x2
Ball Nut S M2.6x4.8mm
A=V FyhksS

0
SC242 x2

4.8mmxM2.6 Ball Nut
48mmxM2.6R"— )b

o0

W0201 x8
5.8 Steel Ball
58 AF—IVR—Ib

(A \
@i
OTW102@© x4

Pivot Ball 4.8mm M2.6
ERy b R—Ib 48mmM26

OTW102@® x4
Adjust Ball 4.8mm
7% ANR=)L 48mm

|/ —

1%




Metal Parts / X% )LI\—Y

&35 =T

0T229 x2
Front Wheel Shaft
TAVMRA=)VYv T b

N
’ OO0 :

OTW133G x1

Center Under Guard

(Gold)

T~ H— K

(F-IUR) o W
& ]

®] o

0T230 x2

D7 RA=IVI% T b

Main Chassis (Gold)
AV vI—

Rear Wheel Shaft T=IbR)

Ol

0T233 x2
Flange Shaft 3x64mm
TIVIIv TR

0T213G «x1

Front Under Guard (Gold)

Ol

OT247 x2
Flange Shaft 3x60mm
TZVI9% T+

© (I

0T234@ x2
Tie Rod M3x50mm
40y R

O I

0T234® x4
Tie Rod M3x38mm
a10y K

O (I

0T234@ x1
Steering Linkage Rod M2.6x36mm
ATT7)VI) =y R

(AT

(I

OT217G@ x1
Front Shock Stay (Gold)

7Y havyA7—(d—IVR)

OT217G® x1
Rear Shock Stay (Gold)
723y A7 —(d—IVR)

0T228 x4
Swing Shaft
AAVTI% Tk

0T218G@ x1
Front Strut Plate (Gold)

7AYRANS YR TL—R(T-IUR)

—

0T218G x1
Front Sus Plate (Gold)
70V M7= E—IVR)

E-2—H-FE-IF)

\1 ) O O
o121 @ x1 o211 ® x1 0T216G@ x1 OTW102@ 1
Knuckle Arm L Knucide Am R Motor Guard (Gold o
FYvIIVT7—LL  Fv7IL7—LR (Gold) Front Stabilizer

) 70V VE=H—=K (T=IVR)

7OV PRRES/ =

0T214G x2
Front Side Plate (Gold)
Ol Zovkgsr7L—t
@-vk)

0T215G® x1
Rear Plate R (Gold)
)77L—kR(E—IVR)

0T215G @ x1

Rear Plate L (Gold)
Y7 7L—kLE=IVF)

OTW128@ /OTW129@ x1
Shock Wrench OTW128( /OTW129(® x1
S EVANS & Shock Tool
23y —=Ib
OTW102@ x1

Rear Stabilizer

UTARES A~

© © o

e} U ‘
©
©

o

C)O © °

©
©
} O
© © © ©
(@]

0T220 x1 @ @
Radio Plate
AH7TL—b

0T206 @ x1
Chain Cover A
Fr—rhN-A

|

0T206® x1

Chain Cover B

Fr—h\-B
O ol |
36105 @ x1 36105 O x1
Antenna cap Antenna pipe
7T T TYTHIAT




Plastic Parts / 7S XF v I\—Y

OT201H x2
Suspension Arm
YA Y3V T =1

- |y

A or203 x1 \2J S N~ i
I 1
=} Servo Saver @
A YR\~
O OTW102 x1
(%3 Stabilizer
1O 5
L R L
oT202 X1 3 L o 4H ol &
Gear Box 5 0
\ FTRYIR
0 0T204 x1
Hub Carrier
NTFvUT

0T207@ x1
Bumper
°© S VASZAes
or25 [
Holder
RIVE—
o o
=P o=
o
0T206B x1 01207 ® x1
Chain Guide MiniBumper
FI—VHAF IZNAV= O o

0TB246 @ x1
Helmet
AbAy b

0T208@® x2

0T208® x2 0T208@ x1 —
Pulley Case 32T Pulley Guide Spur Gear 61T Diff Case OTH245W x2
T=)=r—=A T=)=H4K AIS=F7 TIr=A 8 Hole Wheel 50mm (White)

8R—JLRA—)b 50mm (K74 k)

07208 x1
Idle Pully
TARIT—1)—

OT210BK x2

0T209 x2 Shock Plastic Parts /
Shock Piston V3w TIIN=Y { 5.8mm Ball End
VEVAI N RA—=IVIVR




FIXT
Diff Gear

1-W300805

Plastic s
BAG @\@;

oT2220

l/
'.( Grease
Fett Graisse U=z

J1)—=
Grease

1-W300805
o220 M3x8x0.5

1 =wor—
0T224Q®
Pin2x7mm

012220

7Y M7 EMERDOESICHEIFIITEY,
Assemble front and rear diff gears as per
diagram.

Of——

o220
O-Ring (S05 4.5x1.5)

o224 ©

77—
E Diff Pully AN

wHTEFE!
Do not over tighten!

0T222©

Oly

oT2220@

01224
Pin2x7mm

—— I ol D) i
P ATYaVIN—Y
~ 1 | &b Option Parts
o2 @ lg\/
O-Ring (S05 4.5x1.5 N
ing (505 4.5.5) FI—VRSATDBEEALESA,
Not used with chain drive.

oT224@®

702 M) 7EMERDOEIICHEHIITES,
Assemble front and rear diff pullys as per
diagram.

FRONT REAR

FHcEDE T 7ADRIFES) 227115000~
30000315 L TLVE S,

Use Silicon Oil 5000 — 30000 (sold separately) to

your preferred setting. FRONT




FTRYIR

Gear Box
' BITEOHET, Fr—YRSATDBEFERLELA-
LIl Insert into hole. Not used with chain drive.

BRG007

o
07208 @

BRG007

BE! BEITEE
o202 Important! Note the direction

NIVMFI—VRS51TER
Choose Belt or Chain Drive ATvavii—y e FRONT
Option Parts ool

~

FI—YDAEAEERDLIICEYILET,

- . D
01250 Rz o7 b EBLET, / Set the direction of the chain as per diagram.

Temporarily insert
shaft through. N\

Fr—YRSATDBEFERLELA.
Not used with chain drive.

Y I EREET,
Remove shaft.

CI—

01242 ®
TP F/H M3x16mm




FaYrNIVINY R

Front Bulkhead FFvaviN—y

Option Parts

BE! BEITEE
Important! Note the direction

oT2420
TP F/H M3x12mm

’(%a

/

01242 ©
012188 ® TP F/H M3x16mm

01242 @

TP F/H M3x12mm
FSATHAR - -
Drive Guide ROMEICEDEET,

Align as per diagram.
\ Q;;;;;;;%{H—ﬂ*{“‘*

g EER!
Do not over tighten!

3 BT
Note direction
Front end is marked

oT20BH SN

oT12068 €l

O BT EFR!
AN Do not over tighten!
N 0T206B® oT2410®
- BN : g TPFH

M2x8mm

| ;| oT2068
BN N i
ooy, / Note direction

Front end is marked

10




Y77L—b E—2—H—FK

Rear Plate Motor Guard
EVIDKFEILEBESICEY M LET,
Set so pin holes are horizontal.

1-S32606H

FH M2.6x6mm
92643
R-Pin 4mm

1-S33008H
FH M3x8mm

1-S33008H %
N

FH M3x8mm

012156 O

KA — P
Main Chassis

= -\ -
/ - !'5._‘
& J A |
{ S \ |
\ @ or202il —
4 ON RDMEICEDEET,
v ‘7@ Align as per diagram.

1-533008H (g
FHM3x8mm >

HmOHTEEE!
Do not over tighten!

1-S33008H

FH M3x8mm (g,
\

1-S33008H
TNORBNCED LSV FLET, FH M3x8mm
Note hole position is inside.

“ 0T219G

~ 5 s Fi o
o . g FH M3x8mm
© ]
)
1-833008H
' OTW133G FH M3x8mm
\\///
Y

11




1-S22608
Cap M2.6x8mm

7Yk E—=H—F
Front Under Guard

NEEHEET,

TP F/H M3x12mm

BE! MEICER

é\ < n Important!
| Note the direction

| @ &—A 072410

447 %‘g?&i?
\ g M3x8mm
>

RDE&SIcy bLET,
Set as per diagram.

12




H—RtE—/\—

Servo Saver

TIVEVIN—
Aluminum Silver MHITT CIE I
( Assembled
oT2R2@ Qig
T oM@ H @ N
Washer

02410 | () = M6
Washer \ | |
M2.6x5x0.5mm @ OTZOSEI

T ERE!
Do not over tighten!

H—RE—N\—-)y
Servo Saver Link

V= 217A%
0T232@® Qig n Aluminum Silver

wHTEER!
Do not over tighten!

N

07232 Ql

5. UP (o
012320
Saver Shaft Plate

7~ B! mEITEE
J - Important! Note the direction

T 0T2410

o241 @ o241 @
FH M2.6x14mm

13




12|

01242 ®@
TPFH
M3x16mm

oT242 @

FIH M3x12mm Dﬂﬂ]ﬂ]ﬂﬂﬂ]]lﬂﬂ]]]ﬂ/ ;

P

Jav kb1 R7L—F
Front Side Plate

wHTEFE!
Do not over tighten!

|||||||||||||||||||||||||u||||||||||n|||||'\
07242 ©

TP F/H M3x16mm onos@ —_—

Assemble left and right sides the same way.

EARCKS AT, R /(3\/r3 -~ TP FH M3x12mm

wHTEFE!
Do not over tighten!

o242 @

|

oT241 0
FH M2.6x8mm

H 012410

0T214G

012250
Y

oT241 @
FH M2.6x8mm oT241@
FH M2.6x8mm
hoZ2—%7
Counter Gear FTav NANT—F—Z—|CHED!

SC216
Slipper Pad

Recommended with optional high power motor.

SCwWo021

HD

FE! \EICEE
Important! Note the direction

BECEERDOLIIC T TV IEMICE Yy LET,
Note direction of flange is set to outside as per diagram.
\

J
e N
v 7 hOEETHDIARET,
Tighten to face of shaft.
\ J
N L
EN
1-N4056FN

14




m 7yiIN—aOvyF
Upper Rods

W0201

® YY) 1 |

-
[E] Front | 19mm
N T
2X ‘ il il L
' BE AEICER
Important!
20.5mm Note the direction

oT234 0

Front

=
\
1-N3024 <
NutM3® /

o ———

1-S33018H
FH M3x18mm

_ FHM3x18mm

om0 __»
TPFH @N\‘
M3x12mm

H
1-N3033N
Nylon Nut M3

1-833018H

TRIDONRICEY RLES,

Set into lower hole.

H
1-N3033N
Nylon Nut M3

1-S33012H
FH M3x12mm

|

1-S33018H
FH M3x18mm

15




YAV 3V 7—L4
Suspension Arm

071233
M3x54mm

Align to flat surface.

1 —

1-554004 (
oT247
M3x60mm

7oV bAYMCEEEDEET,
s Align to flat surface.
@1l

1-854004

Set M T E
Do not over tighten!

\@

oTW102@©
Pivot Ball 4.8mm M2.6

1-S54004
Set M4

HWHITEEER!
Do not over tighten!

N
N J

0TW102@

N Pivot Ball 4.8mm M2.6

1)

Ol

pi= A AWE =2 i
Front Hub Carrier

or2o4[d L

1-S13008H
BH M3x8mm

1-S13008H
BH M3x8mm

Fv b DEE CTHEDAHE T,
Tighten until flush with nut.
(.

oT21 2@ g

4]

0T212 ‘i"

OF

1-N3033N
Nylon Nut M3

A

SC241
Pivot Ball
5.8xM3mm

L o204
on21e
S— = o010
- Screw Pin
l 2x11XM4mm
le
B \(V/;;A> o
\ g oT2310®
N
BE! BEITEE

Important! Note the direction




AV ARV Y3y

Front Suspension
< 1-533015H L o
FH M3x15mm LB IEA IO T EER!

Do not over tighten! Use standard screw!

AN\

PN
VZ/AN

1-E025

(" 1-533015H
© FH Mx15mm
&

LEXVEREDOTEETR!
Do not over tighten!
Use standard screw!

ORG04SSBK
O-Ring P4

0T248
M3x26mm

240y K
Tie Rod

0T234@©

17




TAVEARRES (Y —

Front Stabilizer

Set Screw

Adjust Ball 4.8mm

oTW102@®

Adjust Ball 4.8mm

oTW102®

oTw102HF

TEv)T
Rear Hub Carrier

U771\

0T230

0T231Q®
Screw Pin
2x11xMdmm

TER

BE! @mEl

Important! Note the direction

SC241

Pivot Ball
5.8xM2.6mm
071230

0T231®
Screw Pin
2x11XM4mm

1 mm

SC241
Pivot Ball
5.8xM2.6mm

18



m UFHRAN Y
Rear Suspension BRIty b LET BT

Set last and do not over tighten.

1-854004 ‘
Set M4x4mm %

0 [
07249
M3x30mm

@\ S33012H g : '

FHe M3x12nV )

g ¥hé 9ssield Hod N
[
=

AEICERIKOKICEY FLET,
Note the direction and set as
per diagram.

E2.5Clip

1-S33012H

FHe M3x12mm
LEXVERIEO T EFE!
Do not over tighten! Use standard screw!

BAEICEREIHOKICEYLETS, 1-S54004
Note the direction and set as Set Mdx4mm
per diagram. “ sglcty b LET fih T TS

Set last and do not over tighten.

m UTARESAF— I
Rear Stabilizer ‘Eh. 1353003\
oTWI020 Set Screw 8

o |

Adjust Ball 4.8mm
oT241@

FH M2.6x8mm

L

=
1-S53003
Set Screw

oTW102@®
Adjust Ball 4.8mm

oT241@®
FH M2.6x8mm

oTW102

otw102El
% /

otw102 [l

19



m Ny F)—FIVE—
Battery Holder = o

012420
TP F/H M3x6mm

wHTETR!
g Do not over tighten!

D
:\l;\llsr? :IS\I?JTMS o @ = 012420
@ N b p— TP F/H M3x6mm

/ ool ©
ggT¢2£9 //;;;\;?éQ o
TO nt b |
0T205ﬂ T ;
@

om205E
@ Hﬂ

1 N3033N
Nylon Nut M3

. £
NI EYY RR— N~ 1 ETEET FEBHLET. 02020

Removing rough edges with sand paper is recommended. Flange BH TP M3x10mm

G
©

AHhTL—b
Radio Plate
1-513010H AETE TIVIDLAICEYES
Note direction. Flange on top
1-833008H oT242 ® —
g FH M3x8mm TP FH oT241Q | OTBZ46@
M3x6mm TP FH @ Driver Stop Washer

M2x8mm

f

1-S13010H
BH M3x10mm

1-S13008H
BH M3x8mm

1-S33008H
FH M3x8mm

20




P
Q?QS

‘%@
Y4 (\y
Wyt

FERECLOMVANET,
Insert all the way.

O

0OT253
Shock Gasket 12mm

z
=9

OTW128-01(®/ OTW129-01®

0TW128®/ OTW129(
'\

S

o12108K A

1-S32606H
FH
M2.6x6mm I

av gAY
Shock Pistons

0T240

Rear E“'7
Long one

Front &%

0.

1-E025
E2.5Clip

i

Short one

(47 OBEDEEThUABET.
Insert shaft to the step.

x2

071239

,@
®/® l 0T2108K EY
Q

)
012001 \ / ) '/\
oy < < ”@
- / 012108K A
A 2N oy
012091 / J N @ \ \
_ ® /g oRG0s [opplit] 5 |  \
0 A< Orange /@
2 AU\ (5 X2
R Y oremy ®/
© N P
BWA 2] % 9
A OT210BK Q
Rear Long one @ AETERROLICT TV IDARAIEYET,

BWA
Front Short one

=
.

Note direction. Flange is on inside.

SILICONE SHOCK OIL

#100cst (7 Suwt)

707 D 2 mmAR—F—RAEIICEANE T,
Insert 2mm spacer inside for Front Shock only.

SIL0100

21




28

2avIFAIV
Shock Oil

WA

TDZAVDETAETHAIVEANE T,
Fill oil to this line.

Y I ERBETRUAHRDGA IV ERET T,
Insert shaft all the way and remove excess oil.

@EAtY N7y 1T7aY AUFCER M /IC) VA AL 0 0,
Vv TDVNNI—ATIEFIREGBER eV A ()b
200—350FEATELT,

@Basic setup. Use silicon oil 100 for Front A and Rear B pistons.

For high grip surfaces, use B piston on front and rear with
Silicon oil 200-350.

29

Rearx2 Frontx2
VIR TIG
Shock Springs
EWA
Long one
j=1AYa7
Short one
FAIVETT B,
Put an oil. Front Rear

X2

0l

i

0

,\.
|

q

22




X e

23y IRTIVYG
Shock Springs

Raise 2mm collar.

AZ—(2mm) 5 EIF3,

D)
'll[i’:g‘ﬂ
"'liiiimmnnnmy»

D

)

[

[

.|

N
i
g

oT210BKH

31

1-N3033N

Nylon Nut M3

P

avy
Shocks

WO ETER!

Do not over tighten!

d
1-N3033N
Nylon Nut M3

23




7aY M\ IX— RXESC
Front Bumper RX ESC g

01242 ®
TP F/H M3x12mm

ZERE B BEE AT BREMICE > TEITY S 3 IR 2,
MOMUEICEhEET FLLITHERICES T ORDFBAZEICRETIIEEL,
Align receiver mounting Bending not required with all receivers.

position to rear section Check your R/C system instruction manual for details.
as per diagram.

1-853003

(@

(1361050
v

96441B
mET—7
Sponge Tape (Double sided servo tape)

24




KRY ZTTVITIR 277y s Rz A bSVEREL Y RERORITY R A ERUMIET,
Steering Servo Make sure Steering servo is in neutral position before installing servo horn.

1-S33008H
FH M3x8mm

H—RTAV—D N\ T —IRENT VL SEELE T,
Arrange so servo wire is not caught by battery.

z

1-N3033N x2
Nut Nylon M3

1-832606H
FH M2.6x6mm
BENF A,
Not included.
1-522608
( Cap M2.6x8mm ‘ P
—— g
@ B oT203M . N~ ,
&\ SANWA . JR 01234 @ = !
———— KO SC242 P <
g- _ 0T203@ T [E] . 22mm
HITEC
= a
o203 %Jﬁ | [
————
B _ 01203 | (1) e
© @ FUTABA ‘4 S BE! \ATIOER
> KYOSHO Important! Note the direction
N J SC242 J
Z/\c_:‘iT ' ~N
Spur Gear

BEISEFRIRDORICEY MLET,
Note the direction.
Set as per diagram.

0T206B@®

RUBTHENET,
Use it late.

@

BRG003

25




FYOMITHEIRA DT E@E D OTCEELE T
Tighten the screws with one sheet of paper inserted between both gears.

1-S23006F
Cap Screw M3x6mm Flanged

DEDTIRFFES,
Use small amount of grease.

[
1-853003
SS M3x3mm

FA304-25
Pinion Gear (25T-48P)

ORG03BK
O-Ring P3 Black

92643
R-Pin 4mm

214Y

Tires

OTT244M@©

2AYOIDMACTEBERICEY LK T,
Set with tire logos on outside.

OTT244M®

OTH245W

26




1-N4056FN
Nylon Nut M4

1%
s

heel

,l’_

Ny 7)—

HA ZAW48xL100x H2 5 mm)

1)—
).

vT

A/
max size: W48xL100xH25mm

TES

(

)—

=L TNy T
rt-type battery (

Tavy
Optional sho

+

27




NAVb

39 ok

©Q 2EF1c ERTHRPRTNE RS,
Before painting, use a neutral deterge
to remove any oil residues and dirt.

AN
| / " ﬂ\o
a /I)\\ ‘\\
\\;}s‘ 700N
> N N / 1 \/ ~
XX 0;\

Sy

0

0TB246© K \ \Q,)
-\ "
X

A
N\

O <RI TF—TETIL TN MBI
RO&SICHAICEEVE T, (O, @)
Apply masking tape from
inside by alphabetic order
as shown below.

(EXF)

@ RFVIFT—TETIVTFY LB
ROLSICHAICREYE T, (0, @)
Apply masking tape from inside by
alphabetic order as shown below.

0. 9)

=

> %o
R e
%

nt

N

e

&

N\

@O <R+ ITF—TETIV T MBI

#*

o)
S
\15,0 '

i

HOLSICHAICEEVET, (@, 0, @, ®)
Apply masking tape from inside by alphabetic
order as shown below. (@), ®, @, ®)

O <R+ 7 —TETIV TN MEICRDELS ICRBIEEE T, (@, @)
Apply masking tape from inside by alphabetic order as shown below. (@, @)

O <RI T—TETIV TNk
IBICRD &SRB E T,
COX L XV

Apply masking tape from
inside by alphabetic
order as shown below.

(KA LAV

28




NAVb

Paint
@ <RFEVITF—TETIVI7AY MBI Om=rvrd3,
ML ICREICEEIE T, (D, @) Cut off shaded portion.

Apply masking tape from inside by
alphabetic order as shown below. ((), ®)

' AYRSA TR THY MLET,
Il It's cut along a cut line.

O USRIy —VBHY,
BEICLTLEEL,
Refer th the pictures on the
box for the color scheme.

RUA—REA BRI L —&EHENTEEL,
Use spray for polycarbonate.

EEZ S
Not included.

O 2% AT RADREC =)L
I—hEIFDLTES
After painting, remove the

protective film from the

body shell.

HDESINCRARY I T—THRDET,
Sponge tape is spread as shown in the figure.

\ D
(11) \ // S
@mee _

29




m Th—IV DM B TR R T EX Ty H— B EEHS LB ERD L RO aEhEET, |

Decals The water with which several drops of dish detergent was mixed again, a body and a sticker appearance page, wetting envoy then air bubble is removed.
DB @HSIBICT H—ILEIED, Ay ADRIERABADT H—IVF >V IN—TT,
EE2IBECESERXL—XIC Apply the decals to the positions indicated in numerical order. The decal numbers between brackets are only for the opposite side.
BN ET,
Apply in numbered order m—) @) (29)

for best results.

. im——
POWERED by LE MANS
(—y)

oniowva

=<

el

/
B(D) 0O 7]

0TB248@®

FOUR WHEEL DRIVE
FOUR WHEEL DRIVE
SOWERED b L& MANS
SOWERED b L& MANS
kvosHo RACING TEAM

-
&

L

FOUR WHEEL DRIV

TURBO -tfolile

=ioio

OPTIMA OPTIMA

»
e




RSAN—/"Fv/E—

Driver / Canopy i i

92638 \
|

R-Pin 6mm

REITISCT
HvhLET,
Cut as required.

0T242@ / 0TB246®
F BH TP M3x10mm

92638
R-Pin 6mm

FI—Y D m UTINT =1 DR

Adjustment of a chain Rear Toe Adjustment

HDEDITEFTIORD R I % (ESD
FI—V DRV ZFHBLET,

Chain tension can be adjusted by loosening
a total of 10 screws as shown in diagram.

*
() +2° TF
(standard)

(#2e)

(Standard)
AEHFEEBACBRI AR FI— V% *RD&Slcr—oh 70 bRfilicty b
FESHTLIEELY, 0V BEL HESAER  +2ESA 2K (%)
If adjustment limit has been reached, *Position with mark inside front as per diagram.
remove one chain. No Line: 0°, 1 Line: +°, 2 Line: +2°

31




4#2E / EXPLODED VIEW

1-N3033N\

©

P
/\ Q> ‘a&‘
C% % - OT>42@ \

1-N3033N

lﬂ 5C241

on241@)
om212
o31@ onn®
\ﬁ BRGOO1 \ 8
Yo
0

&

L 01231
QE © }212 1533'1{51 3008H
1-N4056FN
1-513008H
o
on4a1@

o241
¥ -0 on41@

on241®

g Q)

on42@

on41@

&

e %} % /OTsz

-

:’ \OT203B]
— 1-522608
/

12320 S

N
LA43

on41@

1-533008H

LA43

1-N4056FN

P

otw102@

- 1-553003

N otwi02®

ot203M

otTw102@)

=
N\ A A
- o oT233
on234() ,\‘

ORG04SSBK

V)
0T219G 1554004

o1225@ ;
AN

1-N4056FN

T Q 01225@

1-N3033N

scoq1 OT204H

01231
BRGOO1

1-554004

@W@(@

1-533008H

<\

=

(-\/

@
O

/
oT221
or203lIEIE 1-533012H

10

,{@ @201 LA43 (0 bm
% :,:'
- © o201 WO0201

LA43 A .
.0\/ \
1-533012H OTW102.

i.— /

C% \ W
1’53342H

1-N2620 — _
361056—@ -
1-553003
i owinBl—
]
1-553003
36105 — ow102@) /OT241 c/ @
OT201H |
ORGO4S5BK - e

i) —1-513008H

o)
T—otu1@

01205l
1-554004

0T219G
012051

1-532606H

o204 i

32
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4% / EXPLODED VIEW

or2028
2028

BRGOO1

012068()

BRG0O07

o1241(®)

ot2068E1 @

on42@ OT202

REAR
1-W300805
012210
/ om23 / 012220
012240 012220

‘ s / P / e or208@ EZEBI‘;)T
012220 /m A m .‘ / i

012220 o
01222

o1222(d 1-W300805

BRG014

34




OTH245W

Front

S

Rear

(O

4@)
i

u,., g
N T 1L

A or200[l o
@ 1-E025 OA
& on2108¢H o

€S2—onol

E> ORGO3
=

S onoH
C>——oms3

\\E—j — oTw128-01)

. /

o3

oTw129-01 @

)
\D» o240

otw124(®

&—1-£025

CE>—onwH
& 1025

012008

©
- ORG03

or2008
CO——ons3

oTW129-01 (9

& on210skHE &—— onz108kH

@ or2108KH @ ot2108kE
) ]
\f) or2108kE] @" ot2108kEl

01225@
FA304-25 ® SC215
1-553003
o208 oT2068@
Gear RatiO Chart ORGO3BK 0T206B 8]

Pinion Pinion
16T 14.43 24T 9.62
17T 13.58 25T 9.24 |<<Kit std |
18T 12.83 26T 8.88
19T 12.15 27T 8.55
20T 11.55 28T 8.25
21T 11 29T 7.96
22T 10.5 30T 7.7
23T 10.04 31T 7.45

}@Cj;//

BRGO003
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TURBO OPTIMA Parts List

SC215 SC216 SC240

1-S33008H

. x10pcs x10pcs
h x8pcs @ Dﬂﬂ]ﬂﬂﬂﬂﬂm
Pivot Ball 5.8xM2.6x11.5mm FH M2.6x6mm FH M3x15mm
SC241 1-S22608
: : Om Xdpcs I x10pcs x10pcs x5pcs
(©) o | | (5) o || (S) jnmmm
Bivat Ball £ 8312 5 OO m:mﬂﬂmﬂ[ﬂ[ﬂlﬂﬂﬂﬂﬂﬂ]][ﬂ
FH M3x18mm BH M3x8mm BH M3x10mm CAP M2.6x8mm
= x10pcs
Q0= |10 | ) "
Ball Nut 4.8xM2.6mm x2pcs
Cap Screw(M3x6/Flanged)| | SS M3x3mm | | SS M4x4mm E2.5 Clip E5 Clip
BRGO001 BRG003 1-W300805
O] O|-
x12pcs
5.8mm Ball End x10pcs BB 5x10x4mm xdpcs | | BB 4x8x3mm x4pcs Washer M3x8x0.5

ORGO3BK g ORGO4SSBK

Ol

X2pcs x10pcs x10pcs x10pcs
BB 3x6x2.5mm ~ 0-Ring P3 0O-Ring P3 O-Ring SS4
BB 10x15x4mm x2pcs Orange Black Black

OF ou

Pinion Gear SS M3x3mm
(25T-48P)

R-Pin 6mm x10pcs R-Pin 4mm x10pcs

96441B

@ 3) p
5, R A e

OT205 | 12502712)

Sponge Tape 100x150 mm
e il {HE)

SC215 Slipper Plate (2pcs/Scorpion 2014) AyN=TL—hQAAI-EAY2014) 200 S Bl
SQ216 Slipper Pad (2pcs/Scorpion 2014) ZQUS\// ‘—\/ \V2S (2N7\]—QE7_"7 2014) 150 1-532606H  Flat Head Screw (M2.6x6/10pcs) HSEZAMLEXE) AT Z/I0N) 300
SC240 58mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) td“\/ Mf—)l/ BAZAO— tﬂ?f\/ 2014) 300 1-533008H  Flat Head Screw(Hex/M3x8/10pcs) YSEZRM3X8)( NI Z/10A) 300
SQ41 5.8mmxM3 Pivot Ball (4pcs/5c0rpi§>n 2014) K‘\T\"/F/T\—II/(UVXZI—OK?J'\/ 2014) 200 1-533012H  Flat Head Screw(Hex/M3x12/10pcs) HSEZ(M3X12(NY2Z/10A) 300
SC242 48mmxM2.6 Ball Nut (2pcs/Scorpion 2014) d’x\‘—)l_/f"/ b (2)\_/7\]— E7122014) 250 1-533015H  Flat Head Screw(Hex/M3x15/10pcs) HIEZAM3XIS)ANYIZ/10A) 300
SC246  Battery Strap (16X200mm) 137 —ARZv7 (16X200mm) 600 1-533018H  Flat Head Screw(Hex/M3x18/10pcs) 5 EAM3XI8)(AYZA/I0A) 300
LA43 5.8mm Ball End(12pcs) ATV F580(120) 300 1-513008H  Button Screw(Hex/M3x8/10pcs) REYEAMBXE)(AYZR/I0A) 300
W0201 5.8 Steel Ball(10pcs) S8 AF—IVE—IV 10A 700 1-513010H  Button Screw(Hex/M3x10/10pcs) REEAMXI0)(AYZR/I0A) 300
BRGOO1 Shield Bearing(5x10x4)4pcs 7=l 7 tf\?") /'7“(5x1 Ox4)4A 1000 1-522608  Cap Screw(M2.6x8/5pcs) FvyTEZA(M26x8/5A) 200
BRGOO3  Shield Bearing(4x8x3)4pcs YoIVENT) YT GB3MA 1000 1-523006F  Cap Screw(M3x6/Flanged/5pcs) FryTEAMNG/ TV IS 400
BRGO07 Shield Bearing(3x6x2.5)2pcs = JVRRT1) % (3%6x2.5)2 A 700 1-553003  Set Screw(M3x3/10pcs) £y REZ(M3X3/10A) 200
BRGO14  Shield Bearing(10x15x4)2pcs = )URRT )47 (10x15x4)2 A 1200 1-554004  Set Screw(Mdx4/10pcs) 12y FEZ(MAx4/10A) 200
ORGO3 0O-Ring(P3/Orange) 10pcs oY ‘/7:(P3/a‘\ L) 10A 200 1-025 E-Ring(E2.5/10pcs) EU4(E25/10) 150
ORGO3BK  O-Ring(P3/Black) 10pcs 05 (P3/7Zv%9) 10N 200 1-E050 E-Ring(E5.0/10pcs) EU>4 (E5.0/100) 150
ORGO04SSBK O-Ring (SS4/BIack) 10pcs oY \/’7\\(554/75“{7) 10A WEB 1-N3024 NUt(M3X244/] OpCS) F |‘(M3X244/] 0)\) 200
36105 24GHz Antenna Pipe 24GH2 727 F 14T 250 1-N3033N  Nut(M3x3.3) Nylon (5pcs) FyhM333) 40> (5A) 200
92638 SnapPin (10pcs) AFvTEL(10A) 200 1-N4OS6FN  Nut(M4x5.6) Flanged Nylon (5pcs) FyMAGE)T52Y 4OV 200
92643~ Snap Pin(4mm/10pcs) A7y 7 E/(4mm/10A) 200 1-W300805 Washer(M3x8x0.5/10pcs) 73 —(M3x8x0.5/10A) 200
94418 Sponge Tape(1x100x150) AR2Y7—7(1x100x150) 300 OT201H  Hard Suspension Arm (OPTIMA) N=RYRRYY3Y T~ (A T74) 1700
FA304-25 Pinion Gear (25T—48P) t-j’/*'\" (25T—48P) 300 071202 Gear Box (OPT|MA) ;\—;\7,—_'-‘\‘”/77\ (7_'-797—_,(7) 600
SIL0100 Silicone OIL #100(40cc) ) 2VFA)L#100 (40cc) 600 0T203 Servo Saver (OPTIMA) H—Rt A\~ (7_"77_'4 <) 600

01204 Hub Carrier (OPTIMA) NTF+)T (FTT43) 700

01205 Holder (OPTIMA) RIVE—(FTT4R) 1000

* FOR JAPANESE MARKET ONLY.
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TURBO OPTIMA Parts List
0T206B

Lo

O | J
b 2

0T207B

°0 O () mma () OO°

2] ﬁ@

— O
() (h) © x2pcs BH M2x10mm x8pcs

0T209 OT210BK
SO ODe

) x6pcs

CAP M2.6x8mm

ml©

x4pcs

Ol

x4pcs

0T216G 0T217G
© ®

—
QOO © °
—OO °
| | © (a) 9
(a)
0T218G
(b)
© um
FH M2.6x6mm x2pcs (a) o
0T219G
[ o ° o o |
x2pcs
0oT220
© ©
o © ©o
© © °
D S| .

lo (O

x2pcs x2pcs xdpcs

x2pcs

T mm e

ol Je @=r—je
X2pcs

Olle IWle ©H

[ I oT227 2900098 1T I ]

e 2l {HE)
0T206B Chain Guide (OPTIMA) FI—VHARFTT4R) 1100
0T207B Bumper (OPTIMA) NVIN=(FTT4R) 800
01208 Diff Gear Case &Pulley (OPTIMA) TIFTr—R&T—)— (#T74) 1400
01209 Shock Piston (OPTIMA) JIVIERN (AT T4R) 400
OT210BK  Shock Plastic Parts (Red/OPTIMA) 23w TIN=Y (LY RIFTT4R) 400
01211 Knuckle Arm (OPTIMA) FYIIT—L(FTT4R) 900
0T1212 King Pin Flange Pipe (OPTIMA) T TIVIINAT (A TT4) 400
OT213G  Front Under Guard (Gold/OPTIMA) OV E—=A—F (@=IWNFT74%) 900
OT214G  FrontSide Plate (Gold/2pcs/OPTIMA) - 7RV IMARTL— (T=ILRIFTT43) 1200
0T215G Rear Plate (Gold/OPTIMA) V7 7L—bE=IVRIATT4R) 2000
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0T216G Motor Guard (Gold/OPTIMA) E—2—H—K (@=IWRFTT43) 1600
OT217G  Shock Stay (Gold/OPTIMA) v IAT— (A=IVRIFTT4R) 1500
0T218G Front Plate (Gold/OPTIMA) 7087 L=k (E=IVRFTT47) 600
OT219G  Main Chassis (Gold/OPTIMA) A Vv y— (QA=IVRIFTT4) 2600
071220 Radio Plate (OPTIMA) AHTL—bFTT4R) 1500
on21 Gear Set (OPTIMA) F7HYN FTTAR) 900
0222 Diff Inner Parts Set (OPTIMA) TIAVT—=I\=Yy b (FTT4R) 1100
o123 Diff Gasket (4pcs/OPTIMA) TIARTY N GNATT4R) 300
07224 Diff Shaft (2pcs/OPTIMA) TI7V% TR QNFTT4R) 1000
01225 Gear Shaft Set (OPTIMA) FTIY T MY AT TA4R) 1200
01227 Belt (OPTIMA) NIV (FT74R) 800
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TURBO OPTIMA Parts List

0T228

x2pcs

Ol e ©l 10
COR R Y

y Q x4pcs -
e ZPCS C@ @® x2pcs *ﬂ] @ xdpcs
0oT233

Ol

(] ) x2pcs

OTW128-01
@) 2] O (2]
x2pcs x2pcs
o ° o °
x2pcs x4pcs x2pcs x4pcs
0T239
[ ] x2pcs
0T240
(d)
x2pcs X2pcs O [ e
0T241
®© Qe (©)|mme
CAP M2x10mm x10pcs FHTP M2.0x8mm x8pcs ~ FH M2.6x8mm x8pcs
[ €
© mmm © Q. O12sosmue

0T234

© (I (I € x2pes
O ® xdpes
O (I [m @

OTW128

O [ Jmmm x2pcs

H] Xx2pcs @U xdpcs

@ ) e

OTW129

o] T ] = .@
@ Xx2pcs

o T x2pcs

Q) I‘ X2PCS .g x2pcs

[ Jommm - x2pcs
W= 2, OB oner
'D ’

(oY o e— 1 e Xpes ) ¥bpcs
Y Eff {iF
01228 Swing Shaft (OPTIMA) RAVTIw T QNATTAR) 800
01229 Front Wheel Shaft (2pcs/OPTIMA) TOVNRA=IVvTNANFTT4R) 700
01230 Rear Wheel Shaft (2pcs/OPTIMA) Y7 RA=IV v TNANIFTT4R) 700
0T231 Wheel Hub Set (2pcs/OPTIMA) b G 1 VAWA SANVINZ w2 a4 700
071232 Servo Saver Shaft (OPTIMA) H—Rt—N\=+ T (FTT4X) 1000
01233 Flange Shaft 3x54mm (2pcs/OPTIMA) 7523347 M3x54mm) QA/4 7 74<) 700
07234 Tie-Rod (OPTIMA) 2AOYR (#FTT47) 600
OTW128  Front Shock (Gold/OPTIMA) 7AYoy (A=W [+ T774) 4200
OTW129  Rear Shock (Gold/OPTIMA) U7oav7 (=R I A T74R) 4200
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0T242

@ "III||||||||||||||||\III|||||||||||||\|||I\II||||||||||||||\||||\||||||\||||||||||I\II||||||||||||||\|||||||||||||||||||\||||\||||||||||||||||\||||||||||||||\||||\||||||||||| (a)

FH M3x45mm x4pcs @[ ) @ Q]WWWD I
BH TP M3x8mm x4
@ ﬂjﬂ[ﬂ[ﬂ]ﬂ] o) FH TP M3x12mm x16pcs Xomm xpes
FH M3x6mm x8pcs
(©) | © QHHMMMMHJ 0
FH TP M3x16mm x8pcs F BH M3x10mm x6pcs
OTW133G
1 o
000
[e]
)
OTT244M

e i {iE)
70V b3y —=A(3=IVR [ F774<) 2000
)73y —A (A=IVR /7 774%) 2000

OTW128-01 Front Shock Case (Gold/OPTIMA)
OTW129-01 Rear Shock Case (Gold/OPTIMA)

OTW130  Spring Adjuster (2pcs/Black) RTVIGTI%RE—QNTZvY) 600
01239 Front Shock Shaft (2pcs/OPTIMA) TOVavITR T QNATTA4R) 500
01240 Rear Shock Shaft (2pcs/OPTIMA) V7399 3% 78 QNFTT4R) 500
ons M2/2.6 Screw Set (OPTIMA) M2/26 A7) a—tv b (FT74) 1300
0T242 M3 Screw Set (OPTIMA) M3 R7)a—tv b (FT74<) 600
OTW133G  Center Under Guard (Gold/OPTIMA) =T A—H—R (=W FATT43) 1200
OTT244M  Block Tire 50x83x36mm Medium (OPTIMA) 704424+ 50x83x36mm 374771 (4 774) 1300
OTH245W 8 Hole Wheel 50mm (2pcs/White) 87R—)LRA =)L 50mm QA/RTAF) 700



TURBO OPTIMA Parts List

0TB248

=1 1°
E

o qpmmmm x1pcs

TURBO OPTIMA Option Parts List

OTW101

per car

AR IHE
F/R
Interchangeable for
front & rear
R=IWTITNIVNRSATBIATT4<)
Ball Diff. (for Belt Drive / OPTIMA)

18I21{ENE
Two required

OTW103

P

H—RYITTL—FLQNATTA)
Carbon Rear Plate L(2pcs/OPTIMA)

OTW104GM

INCE—2—TL—bHYARFTT4)
CNC Motor Plate (Gunmetal/OPTIMA)

OTW105

! I X 2pcs

H—AR70Y MA RTL—FNFTT4R)
Carbon Front Side Plate (2pcs/OPTIMA)

o s )
TRy

HA—Rr70aY MFRTL—hFTT4)
Carbon Front Sus Plate (OPTIMA)

F BH TP M3x10mm
(d)
0 @) o
Driver Stop Washer
)
x2pcs
0T248
© Ol [
x2pcs x2pcs
@ xdpcs
OTW102
@ (O (J{jmm xes
o .I'E‘ x4pcs
(c]
d}
M x4pcs X2pcs @ D]ﬂ]]]]ﬂ]ﬂ]ﬂ]l]ﬂ]ﬂ]]m x2pcs
S8 M3x3mm Nut M2.6 FH M2.6x8mm
e 2l )
OTB248  Non-Decoration Body (TURBOOPTIMA) /7 AL —yavRk71 (3—R47T74%) 3200
OTB246 Driver Doll (OPTIMA) RSAN=NFE ( T714%) 1200
01247 Flange Shaft 3x60mm (2pcs/OPTIMA) - 75>+ 7 M3x60mm) QA/4 7 7T4<) 700
071248 Flange Shaft 3x26mm (2pcs/OPTIMA) 7709w 7 M3x26mm) QA/ATT4<) 500
01249 Flange Shaft 3x30mm (2pcs/OPTIMA) 7709w 7 M330mm) QA/ATT4<) 500
01253 Shock Gasket 12mm (4pcs) 2AvIHRY N 12mm (4A) 300
OTW102 Stabilizer (OPTIMA) RAETA = (A TT43) 2300

OTW108
© s

FH M3x18mm
Ja= © Hvs
Nut M3 Nylon Nut M3

T—YAA—Rr7AY b3V IRT—FTT4)
Carbon Works Front Shock Stay (OPTIMA)

OTW112

IN=R70Y MR— Q0754 774 )
Hard Front Support (7075/0PTIMA)

OTW107
s

FH M3x18mm
Jas © [
Nut M3 Nylon Nut M3

A=Ky 70OV b avIRT—FTTAR)
Carbon Front Shock Stay (OPTIMA)

OTW109
© s

FH M3x18mm
B x2pcs Hﬂ x2pcs
Nut M3 Nylon Nut M3

N—RVITY 3V I RT—FTT4)
Carbon Rear Shock Stay (OPTIMA)

OTW101  Ball Diff (for Belt Drive / OPTIMA)
OTW103  Carbon Rear Plate L (OPTIMA)
OTW104GM CNC Motor Plate (Gunmetal/OPTIMA)

OTW105  Carbon Front Side Plate (2pcs/OPTIMA)
OTW106  Carbon Front Sus. Plate (OPTIMA)
OTW107  Carbon Front Shock Stay (OPTIMA)
OTW108  Carbon Works Front Shock Stay (OPTIMA)
OTW109  Carbon Rear Shock Stay (OPTIMA)
OTW112  Hard Front Support (7075/0PTIMA)

Y Eff (fiE)
R=ITITNIVNRSATRIATT43) 4800
H=R)T7TL—=M (A TT4R) 2100
NCE—2—TL—I (A A2/ 7T714) 3200
H—Ry7aYMA R T~ QAT T4) 2500
H—Ry7aV M RTL—h (FT747) 1500
H—RY 70V 3vIRT— (#TT4) 1200
T=YAN=RYTAVNAVIRT— (T 747) 1800
H=RITVAVIRT— (FTT743) 2500
N=R70YMFR—} (7075/4774%) 2600
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TURBO OPTIMA Option Parts List
OoTW110B

H—RIABT L=+ FTT4)
Carbon Radio Plate (OPTIMA)

OoOTW111
[ o= o ¢ D D od po |
N RAA 05— Q07514 TF 4 ) x2pcs

Hard Main Chassis (7075/0PTIMA)

N
AR H—REAIN— A TT4)
Metal Servo Saver (OPTIMA)

OTW116GM

TIVEAARA S AVARIFTT4R)
Aluminum Mech Post (Gunmetal/OPTIMA)

OTW117GM

N

TIVITAYINT AYARFTT 1)
Aluminum Front Hub (Gunmetal/OPTIMA)

TIVZUTINTF X UT (HYA2)UFTT4)
Aluminum Rear Hub Carrier (Gunmetal/OPTIMA)

S>> @[ﬂﬂﬂ]ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ]ﬂ]ﬂﬂ%@cs

BH M3x10mm

x4pcs

Washer M3x8x0.5

TIVEY—RI VY N (B ARIFTT1R)
Aluminum Servo Mount (Gunmetal/OPTIMA)

TIVE7aY E7vI—ERY b
HAYARIATT 1)
Al Front Upper Pivot (Gunmetal/OPTIMA)

OoTW123 OTW124
Siéer Silver
Black Black
Gold ol
x2pcs x2pcs

AV b3y ATV M FTTAR) U723y gRTIV Ty b A T743)
Front Shock Spring Set (OPTIMA) Rear Shock Spring Set (OPTIMA)

Y ff fiE)
OTW110B  Carbon Radio Plate (OPTIMA) H=RY AN T~ FTT4R) 3800
OTW111 Hard Main Chassis (7075/0PTIMA) IN=RAL %= 7075/ TT74%) 5500
OTW114  Metal Servo Saver (OPTIMA) A= REAN—=(FTT4<) 4200

OTW115GM  Aluminum Radio Post (Gunmetal/OPTIMA)  77JLS AHRAN (HYAR/IATT4<) 5500
OTW116GM Aluminum Front Hub (Gunmetal/OPTIMA)  77)L2 70 MNT (HYARIATT4) 5800
OTW117GM  Aluminum Rear Hub Carrier (Gunmetal/OPTIMA) -~ ZILZ)7NTF+T7 (Y *2IV/4T74) 5500
OTW118GM Al Front Upper Pivot (Gunmetal/OPTIMA) ~ 7Ib270V 7 yI\=ERy (1Y A4/4T74%) 2200
OTW119GM  Aluminum Servo Mount (Gunmetal/OPTIMA) - 77JLSH =R D> b (HYARIAZTT4<) 2700
OTW123  Front Shock Spring Set (S/M/H /2pcs/Optima) - 783y 7A7)5 sk SIMHRAA7743) 1200
OTW124  Rear Shock Spring Set (S/M/H /2pcs/Optima)  1J7¥3w A7)tk (SIMH2A/AT74) 1200
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OTW125

AZIN—HIVRA YT+ T M QNFTT 1)
Universal Swing Shaft (2pcs/OPTIMA)

9
x2pcs

(L] Jo [T

x2pcs
FAVTI v A MOy F38mm
Titanium Adjust Rod 38mm

LA43H R

HD
o

© o] Jo [1

FRYTIv XA Ay K 50mm
Titanium Adjust Rod 50mm

U
x2pcs

H Hard Type

AR—I)LT> KF58mm R Red

5.8mm Ball End

HD A w/N—=/\y K QA/RAO—EA>2014)
HD Slipper Pad (2pcs/Scorpion 2014)

UM316C / UM336

AF—IVEZA > F1/48Ey F
Steel Pinion Gear 1/48 Pitch

UM316C 16T UM323C 23T UM330 30T

UM317C 17T UM324C 24T UM331 31T

Steel Pinion Gear Um318C 18T UM325C 25T UM332 32T

UM319C 19T UM326 26T UM333 33T

] UM320C 20T UM327 27T UM334 34T

SS M3x3mm UM321C 21T UM328 28T UM335 35T

UM322C 22T UM329 29T UM336 36T
Y Eff (fiE)
OTW125  Universal Swing Shaft (2pcs/Optima) AZN=HIVAL VT T QNATT4) 3800
92413 Titanium Adjust Rod 38mm FAVTIvAAYE 38mm 600
92416 Titanium Adjust Rod 50mm FRVTIvARAY R 50mm 700
LA43H Ball End(5.8mm/Hard/12pcs) A=V RE8mMm/IN—R/12A) 600
LA43R 5.8mm Ball End(Red / 12pcs) R—=IVIVR 580 (LY R12A) 300
SCW021  HD Slipper Pad (2pcs/Scorpion 2014) HD A/ =1y F QA/AD—EZ#>/2014) 600
UM316C  Steel Pinion Gear(16T)1/48 Pitch AF—IVEZAVFP(16T)1/48Ey F 600
UM317C  Steel Pinion Gear(17T)1/48 Pitch AF—IVEZAVFP (TN Y F 600
UM318C  Steel Pinion Gear(18T)1/48 Pitch AF—IVEZAVF (181488 F 600
UM319C  Steel Pinion Gear(19T)1/48 Pitch AF—=VEZA YT (19M1/48E F 600
UM320C  Steel Pinion Gear(20T)1/48 Pitch AF—IVEZF V0N /48E Y F 600
UM321C  Steel Pinion Gear(21T)1/48 Pitch AF—=IVEZFVFX TN/ F 600
UM322C  Steel Pinion Gear(22T)1/48 Pitch AF—=IVEZA VT (2M/48Ey F 600
UM323C  Steel Pinion Gear(23T)1/48 Pitch AF=IVEZAVFP (3NN F 600
UM324C  Steel Pinion Gear(24T)1/48 Pitch AF—IVEZAVFY 4N /48y F 600
UM325C  Steel Pinion Gear(25T)1/48 Pitch AF—=VEZA YT (25M1/48Ey F 600
UM326 Steel Pinion Gear(26T)1/48 Pitch AF—IVEZFFY6M)/48E Y F 600
Um327 Steel Pinion Gear(27T)1/48 Pitch AF—IVEZAVFVQMABE Y F 600
UM328 Steel Pinion Gear(28T)1/48 Pitch AF—IVEZAVFP 28488y F 600
UM329 Steel Pinion Gear(29T)1/48 Pitch AF—IVEZAVFP QM /A48y F 600
UM330 Steel Pinion Gear(30T)1/48 Pitch AF—IVEZAVFPEON/48Ey F 600
UM331 Steel Pinion Gear(317)1/48 Pitch AF—=IVEZAVFYEIM /A8y F 600
UM332 Steel Pinion Gear(32T)1/48 Pitch AF—=IVEZF Y EM/ABEYF 600
UM333 Steel Pinion Gear(33T)1/48 Pitch AF—=IVEZFVF4(33T)1/48Ey F 600
UM334 Steel Pinion Gear(34T)1/48 Pitch AF—IVEZAVFY M/ Y F 600
UM335 Steel Pinion Gear(35T)1/48 Pitch AF—IVEZAVFYEM4E Y F 600
UM336 Steel Pinion Gear(36T)1/48 Pitch AF—IVEZAVFYE6T)1/48Ey F 600



TURBO OPTIMA Option Parts List
Brushless Motor

R246-8584

for
Brushless
Motor

[
) ave Y —4—71L210mm
Silicone Sensor Cable 210mm

MCN R/N=F7 517/48P (7Y LAE—4—F)
MCN Spur Gear 51T/48P(for Brushless Motor)

Brushless
Motor

(MAX13.5Turn)

WU 2405 75 LAE—42— 155T4WDFR
LE MANS 240S Brushless Motor 15.5T

WU U0SESC (75 L AF/MAXI3.52—)
LE MANS 2405 Brushless Motor 13.5T

Brushed Motor

F—
Ladder Chain

0TT243S
S Soft

® x2pcs

Pin Tire 43x86x40mm S (OPTIMA)

OTH244BK / SC

BK Black
SC SatinChrome

5RR—2 RA—)bBmm QNA T T4 )
5 Spoke Wheel 43mm (2pcs/OPTIMA)

GXE—%— (20%—>)

G2X Motor (20 Tur) KA0B0-91W Brushed ESC B0A S-plug
e Al fHF)
OTW126  MCN Spur Gear 51T/48P(for Brushless Motor) - MCN Z/\—%77 51T/48P (75 L AE—%—H) 1000
R246-8584  Silicone Sensor Cable 210mm ) AvE—r—7)b 210mm 500
37032 LE MANS 240S Brushless Motor 15.5T WV 2405 75 L AE—%—155T4WDA 10000
37051 LE MANS 2405 ESC (for Brushless/MAX13.5Tum)  JL<> 240SESC (75 L ABIMAX13.54—>) 6800
70703 G2X Motor (20 Turn) GXE—2— 202—>) 1800
82245 KA060-91W Brushed ESC 60A KA060-91TW 753/ E—42—FBAKESC60A 4000

KAOBO-91W 5> E—2—HRAKESCE0AS TS 4

OTT244H/S

H Hard
S Soft

70w 724 50x83x36mm
HT74<)

Block Tire 50x83x36mm
(OPTIMA)

OTH245BK / SC

BK Black
SC SatinChrome

87R—) VR4 —)L 50mm
8 Hole Wheel 50mm

e 21 )
01226 Ladder Chain (OPTIMA) FI—> (ATT4R) 2400
OTT243S  PinTire 43x86x40mm S (OPTIMA) E 24 43x86x40mm S (47 T74<) 1300
OTH244BK  5sp Wheel 43mm (Black/2pcs/Optima) — SAR=7RA—Ib83mm (75 72A/F7743) 700
OTH2445C  5sp Wheel 43mm (SatinChrome/2pcs/Optima)  SAR=74~Ib3mm (477 0-LAvHINFT747) 1000
OTT244H  Block Tire 50x83x36mm Hard (OPTIMA) ~ 70w%44 7 50x83x36mm /\— K (A 774<) 1300
OTT244S  Block Tire 50x83x36mm Soft (OPTIMA) 7 Hw4/4A+ 50x83x36mm /7 k (47 74<) 1300
OTH245BK 8 Hole Wheel 50mm (2pcs/Black) 8R—)iRA—IU 50mm QA/TZ %) 700
OTH2455C 8 Hole Wheel 50mm (2pcs/Satin Chrome) 87K—JbiRA—)b 50mm QA 7>70—L) 1000
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FAT201S
FAT201S  Soft

70V FAYRA(HE—KRY)
Front Tire/2pcs (Dirt Hog)

® x2pcs

FAT202S / SS

FAT202S  Soft
FAT202SS Super Soft

U 24 QNA > F—1)
Rear Tire (2pcs/with Inner)

® x2pcs

FAH203BK

)

TOY MRA—IWTZ Y T RAE— FRY)
FrontWheel/Black/2pcs (Dirt Hog)

UTHRA—IUT S0 7 RNE— ~RYD)
Rear Wheel/Black/2pcs (Dirt Hog)

TFWO004

x2pcs

Aluminum Collar(Red)

Aluminum Collar(Red)

x2pcs x2pcs

Aluminum Collar(Red)

4x12x0.5mm 4x12x0.75mm 4x12x1mm

e il {HE)
FAT201S  Front Tire/Soft/2pcs(Dirt Hog) 70V 2AY (VT M2A224F/DirtHog) - 900
FAT202S  Rear Tire/Soft/2pcs (Dirt Hog) YR2AY I TNIN224VF 900
FAT202SS  Rear Tire/ Super Soft/ 2pcs/ 2.2 inch DY RAVIR—=I\=Y T NN/ 224 VF 2000
FAH203BK  Front Wheel (2pcs/22inch/Black/DirtHog) ~ 70 MRA—IVQA224 F/7 797 DirtHog) 450
FAH204BK  Rear Wheel (2pcs/2.2inch/Black/Dirt Hog) )7 KA —IL(2N224F/77v%/DirtHog) 450
TFW004  Wheel Spacer Set (05,075, 1.0/Red/TF-5 Series) A —IbAR=H—ty M 05,075, 1.0/L v FTF5Y1)=Z) 550
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0TB245

/YTFAL—2avRTA(F TTA)
Non-Decoration Body(OPTIMA)

Pivot Screw 2.6x8mm x2

© (om

Pan Head Screw (M2.6x4) x2

©)

Button Screw (Hex/M3x5) x2

(©) (oamamy

Button Screw (Hex/M3x10) x2

© =

Flat Head Screw (Hex/M2.6x6) x6

OTB247GR/Y/W/OR/BK/R

©) (@) LR
© d)

Washer M2.6x5x0.5 x4 ; 52!‘{? %E g §
Hxo) = §
O [ = H
E izj 1 §
Cap Screw (M2.6x8)x12 |55 ¢ g 5 :
_ == | ogliE B o

Cap Screw (M2.6x12) x1 ?} gi

:‘ [) g

j ;

Snap Pin 6mm x3 §

GR Peppermint Green

Y Yellow
W White
(o= / OR Orange
Snap Pin 6mm x2 BK  Black
R Red
© %2 o o
Flat Head Screw
(Hex/M3x10)
e 2l )
OTB245 Non-Decoration Body (OPTIMA) JVTaL—=aViRT, (A TT4R) 3200
OTB2470R  Body (Orange/Javelin) RTA (FLVIwN)Y) 4200
OTB247GR  Bodly (Paper mint Green/Javelin) RTA NN M= /D% V) 4200
OTB247Y  Body (Yellow/Javelin) AT A TO—/F% YY) 4200
OTB247W  Body (White/Javelin) RTA (RTANIwN)Y) 4200
OTB247BK  Body (Black/Javelin) AT (TZ99/9%R1)Y) 4200
OTB247R  Body (Red/Javelin) KT (LY KT Y) 4200
OT250  WingStay AV AT~ 750
OT2520R  Wing (Orange/Javelin) DAVG(FLIIITHNY) 600
OT252GR  Wing (Paper mint Green/Javelin) TAVG (NIN=Z VM) =21DA\)Y) 600
0T252Y  Wing (Yellow/Javelin) TAVT A TA—=/T%N)Y) 600
OT252W  Wing (White/Javelin) DAY (RTA NI ¥ ) 600
OT252BK  Wing (Black/Javelin) TG (T Ty Y) 600
OT252R  Wing (Red/Javelin) DALy RITw 1Y) 600




75 j])l/ ° 7|"]')lz CHEMICAL - OIL * FOR JAPANESE MARKET ONLY.

Part Names Description (F2R)

=V ENES Y ZE il

Part Names Description (%)

X R PIER) TI7OVEHRT YR HG ¥ a+A>YhJUR JaA v hEBTUR
96162 Ring Gear Grease (3g) Teflon special grease. 400 96508 | 4G Joint Grease Grease for joint part. 800
¥V oERZ RS SE/ -V OTHPICHER ERENLS
Reduces wearing of gear Use inio metaljoint parts. Reduces the wear
Oy %4~ (FEE 10cc) | ERDEHFHIEF SPRF7YUYTUEXYR R7YYTRAAI
96178B| | octite (Medium Strength/10cc)| Stops loosing screw 1200 96625 Special Bearing Liquid Bearing Oil 1000
XY DEHIEDICHNZRE N7 YUY TEROUEREZ F 18
Protects from loosing screw Retrieves potentiality of Bearing.
7 U . ‘/7|"f }ll SILICONE OIL % FOR JAPANESE MARKET ONLY.
IACVE4 SN ACNE SN IACNE RS [kEf
Part Names Description | (1ik) Part Names Description | (k) Part Names Description | (fi1k)
SIL | YUY A1 JL#100 (40cc) SIL | Y Y71 )L#900 (40cc) SIL | &Y 2 A1 )L#200000 (40cc)
0100/ Silicone Qil #100 (40cc) 0900/ Silicone Qil #900 (40cc) 200000| Silicone Oil #200000 (40cc)
SIL | ¥ a1 )L#150 (40cc) SIL | &Y aVA A JL#1000 (40cc) SIL | &Y aV7)L#300000 (40cc)
0150| Silicone Oil #150 (40cc) £600 1000| Silicone Oil #1000 (40cc) 300000| Silicone Qil #300000 (40cc)| | 77 B £1300
SIL | &Y 3> A )L#200 (40cc) SIL | ¥ 3>7 1 JL#1200 (40cc) SIL | ¥ V7 )L#500000 (40cc) | | for diffs.
0200] Silicone Qil #200 (40cc) 1200| Silicone Oil #1200 (40cc) 500000| Silicone Oil #500000 (40cc)
SIL | ' > 7 JL#250 (40cc) SIL | YU aVA)L#1300 (40cc) SIL | ¥ 2YA4JL#1000000 (20cc)
0250| Silicone Qil #250 (40cc) 1300 Silicone Oil #1300 (40cc) 1000000/ Silicone Qil #1000000 (20cc)
SIL | &Y > )L#300 (80cc) SIL | ') a> 7 )L#2000 (40cc)
0300-8| Silicone Qil #300 (80cc) 2000/ Silicone Qil #2000 (40cc) £600
SIL | > Q> )L#350 (80cc) SIL | &Y VA JL#4000 (40cc)
0350-8| Silicone Oil #350 (80cc) 4000| Silicone Qil #4000 (40cc)
SIL | > Q> )L#400 (80cc) SIL | &Y aVA A JL#5000 (40cc)
0400-8| Silicone Oil #400 (80cc) 5000| Silicone Oil #5000 (40cc)
SIL | &> )L#450 (80cc) SIL | ') a> 7 )L#6000 (40cc)
0450-8( Silicone Oil #450 (80cc) 53 ) —H 6000/ Silicone Oil #6000 (40cc) F7H
SIL | > > 7 )L#500 (80cc) | | for shocks. SIL | ) Y7 JL#7000 (40cc) | | for diffs.
0500-8| Silicone Oil #500 (80cc) 7000| Silicone Oil #7000 (40cc)
SIL | > avAL#550 (80cc) SIL | &) 3> )L#10000 (40cc)
0550-8| Silicone QOil #550 (80cc) 1100 10000| Silicone QOil #10000 (40cc)
SIL | > a>A)L#600 (80cc) SIL | ¥ v )L#20000 (40cc)
0600-8| Silicone Oil #600 (80cc) 20000| Silicone Oil #20000 (40cc)
SIL | Yy 7 )L#650 (80cc) SIL | &Y 2v7)L#30000 (40cc)
0650-8| Silicone Oil #650 (80cc) 30000| Silicone Oil #30000 (40cc)
SIL | >Y > 7 )L#700 (80cc) SIL | &Y 27 )L#40000 (40cc)
0700-8| Silicone Oil #700 (80cc) 40000| Silicone Oil #40000 (40cc) £600
SIL | >Y > 7 )L#750 (80cc) SIL | &Y a7 )L#50000 (40cc)
0750-8| Silicone Qil #750 (80cc) 50000| Silicone QOil #50000 (40cc)
SIL | 22> )L#800 (80cc) SIL | ¥ 3> )L#60000 (40cc)
0800-8| Silicone Oil #800 (80cc) 60000| Silicone Qil #60000 (40cc)
SIL | >V a>7-1)L#850 (80cc) SIL | Y av# 1 JL#100000 (40cc)
0850-8| Silicone Oil #850 (80cc) 100000| Silicone Qil #100000 (40cc)

I l/ 7 I\ IJ ‘y 7 ELECTRIC % FOR JAPANESE MARKET ONLY.

IACNE AR e 7E fiff o ACZE AR Y 7E fiff

Part Names Description (Fe3k) . Part Names Description (Fe3k)
R246- | Yy ALIKT7— 2200 7.2V NiMH Ny 71— 2000 R246- | ¥y AL/tT= 3600HV 7.2V NikMH /Xy 71 - 4500
8451B | MUSCLE POWER 2200 Ni-MH Battery 8454 | MUSCLE POWER 3600HV Ni-MH Battery
R246- | ¥y AT —3000 7.2V Ni-MH /Xy 71) = 2800 R246- | C0BACFr—Y7—4896V10A A=Ay 2800
8452B | MUSCLE POWER 3000 Ni-MH Battery 8402B | C-02B AC CHARGER 4.8-9.6V 1A AutoCut-Off
R246- | ¥y AL/NT—36007.2V Ni-MH /Ny 7)) — 3400
8453B | MUSCLE POWER 3600 Ni-MH Battery
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=YY% N e E i ACE N e 7E i
Part Names Description (Fe3k) Part Names Description (Bik)
80823 [BigK20 Y hYvk 75w 4000 96161 YTV IIAbN NZYZARATTA K 480
BK | Big K 2.0 Pit Mat Black (61x122cm) Setting Weight Weights for balance adjustment
80823 [Bigk20Ewv h¥Ywv k LR 4000
R Big K 2.0 Pit Mat Red (61x122cm)

A 7 7 tﬂ- IJ - AKA ACC ESSORY % FOR JAPANESE MARKET ONLY.

ACE2 AR > TE il
Part Names Description (i)

AKA 947XV F(2/25/3/3.5/4/4.5mm)
AKA44007) AK A" MULTI-TIP TIRE PUNCH

7/ \0 l/ l/ APPAREL % FOR JAPANESE MARKET ONLY.

I—V% | B |*7f{ﬁ

—Y % B |*7fm

Part Names Description (Feik) Part Names Description (Fe3k)
B8002L | K SHO i Fade 20 T Shirt (R 2000 | {86005X | (YSHG Vindieaker 2.0 (XL ) 9800
880020 (YGSHO K Face 20 TSt (sdM) 2000 | |aeonet. | (VSR cauy ket 50, 50 16000
880025 L /GSHO K Fade 20 T Shir (RodkS) 2000 | - |38006M (Y3150 oy dacket .0 (v 516 18000
BB002XL| L YGSHO K Fade 20 7 St (RecL) 2000 | {80065 | YISO Hoauy dackbt 2.0 (5. 516 18000

KYOSHOK 7z=F 20T Y+ (7797 1 KYOSHOAE=Y+ 7y b 20(XL ¥4 X)
88003L | KYOSHO K Fade 2.0 T-Shirt (Black/L) 2000 | |88006XL |KYOSHO Heavy Jacket 2.0 (XL-Size) 18000

KYOSHOK 71— 20T ¥+ (759% /M) Ro—F—K7z—F20(Ly K /L)

B3003M| KYOSHO K Fade 2.0 T-Shir (Black/M) 2000 | |88007L | fade 2.0 Sweat Non-hood Red Large 4800
880035 | L VSSHO K Fade 2.0 T-Shit (BlackiS) 2000 | - |88007M |4 70 dueat Norvhood P Hedum 4800
BO003XL| VDO K Face 2.0 T-ont (BackxL) 2000 | |68007S | 2o 2.0 Sweat Nor-hood Aed Sl 4300
B3004L| { Fhrke 2 0 Sweat Wiiood Aad Larbs 5800 | |86007XL |4 70 Syert Non-hood Fed X Late 4800
s o | 539 oo S5 550
o] oL L o | [F563 y0 35 L
o s e I S
B8005L | K\ BEHG Windoreaker 2.0 (L-Re) 9000 | |Y"0| Kroshe Beanics (Red) 2000
B8005M| K\ BEHG Windbroater 50 (V-S20) 9900 | |5 Kyoshe Snab Back Cab Black) 3000
88005 |V S5HO Windbroaker 20 (&-5e) 9900 | | V"] KySehe Sman Back Cap (Red) 3000

‘y _}l/ TOOL % FOR JAPANESE MARKET ONLY.

=V % HE e 7E i
Part Names Description (Fi4R)
36219 | $p e Edge Reamer 1800
36261 | (e Sianios PO Bty SsrsSrah 500
36262 | KAt Stanisss P-Bocy Soksors Cure 500
80165 | Crose Virench (2,877 0.0/ 10mm) 900

44



IN—Y %

Part Names

hF4Y—IJL YUICHI KANAI TOOLS

EN

K 7E i

=YY%
Part Names

% FOR JAPANESE MARKET ONLY.

EN K E i

Description

(HiiR)

(HiiR)

Description

YKWO15| KANAITOOL 6 8L ¥ F K 54/t~ (1.5mm)| 3mmtzy hEZAY—IL | o0 YKWO055| KANAI TOOL w7 Z R 54 /A~ (55mm)| 3mm+ v kY —IL 2400
B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
nEnEy NORRTNHDET, NNy NORRTDIHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW020| KANAITOOL 6 8L, 7 K 54/t~ (20mm)| SmmAy 2 AEZBY =L | 4o YKW070| KANAITOOL ity 7 Z K54 /%= (7.0mm)| 4mm+ v kY —IL 2500
B KANAI TOOL Hex Wrench Driver (2.0mm)| Tool for 3mm Hex screw BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
Zn2nEy NORGETEDHDET, NENEY NORRTENHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO025| KANAI TOOL 6 &L V¥ R 74 /8=(25mm) | 3mm* v v 7EZBY—IL 1800
B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw
nEnEy NORRTDHDES,
There is a bit single article of a spare.
7 7 't’"j' U - ACCESSORY % FOR JAPANESE MARKET ONLY.

=Y %

Part Names
FUR=Ey 2T UK (XT2y M)

KA
Description
TV - OEERICRERRST Y R

36218 | ghock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance

K E
(BiiR)

700

ACAVE2

RE

Y ZE il

K=Y %

RE

e E A

Part Names Description (Btk) Part Names Description (Bik)
Ew hRwv 2 X DX T B I BE KYOSHO F+ U >4 /Ny & S | 4+ X /250x410x360mm
80460 | pit Box DX Good for storing tools | 16000 | |87613B| KyOSHO Carrying Bag'S | Size / 250x410x360mm | 2200
H X/ 542x300x397mm 876148 KYOSHO F+ ') > /\y 7 M| #-+ X/ 300x500x450mm 7500
Size / 542x300x397mm KYOSHO Carrying Bag M Size / 300x500x450mm
Ew Ry o X T EIRIC R KYOSHO F+ ') > /Ny 7 L | ¥+ X/ 350x550x540mm
80461 | pit Box Good for storing tools 6800 87615B| kyOSHO Carrying Bag L Size / 350x550x540mm 8500
1 X/ 420x240x330mm 87823 KYOSHO ZOR/\y & - X/ 340x240x160mm 3000
Size / 420x240x330mm KYOSHO PROPO Bag Size / 340x240x160mm
Y=Ly T R -+ X / 330x230x65mm
80462 Tool Box Size / 330x230x65mm 1800
JIR—=YiRyZ A L - X / 410x264x43mm
80463 Parts Box L Size / 410x264x43mm 1800
IK—=YIRY T AM H+ X/ 232x122x32mm
80464 Parts Box M Size / 232x122x32mm 550
IXK—=YRY T RS 1 X /120x83x25mm
80465 Parts Box S Size / 120x83x25mm 150
80466 IN—=YiRy 7 X SS 4 X /89x36x26mm 3 A 400

Parts Box SS

Size / 89x36x26mm  3pcs
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RBANPIN=") AT IN—=) DEATE

KINSOBAFEIBEERICRSETWIEEERT

O REIHUED BLUTUESTIBATHEART /=Y P AT V=Y ZEEA
U JTEBDICEITENTEXY,

@O/ —VERETEEBAL WO BEITIHBEVWESF. AV —F VY~
NoBERFTTEBATIIENTEET,
(REEBRUOBERAKIC & ZBERFEEFEHR20E3831HED > TRTSETWEE
WTEDETDTFHSTELLLEE W)

OFEmD CHBAICIRL TIREMEAE () & ERRICHEEFHRIBHETT,

XBZIWHEICE D REEFERDPREDFTOTCTROEXEABEICTTHERELEE W,

XBBIFEARIE KRR CIIRBEEEEEX LOBRICED, BR3BANTEN
FTDTHOSNUHTTELEZ N,

1.FTRBETHERDHLLIES L,

T BELDOBIEN. COEBEBBVNKRD WA WeBIEICSERIEKEVN HFED/\—YDEEN
HNISEIBATEE T, ZORICHEI /BERBAZE 2 RIFEICRDEEANZAL—XICIEDET,

7

BETSHFED/IN— YD ERIcERTNIESIEBETH. REDIA Y A VI —YEEEEFARAITNIEZDHETEXTEXT,
TAYSAVIR—YVEEBIE. CHFLED/N—YDRBVPHESZEEREICTEXLTLLESVW. EEERBEREZREIIA VLW EITNh
BB TIBEROCBEN BIEICHBEITLED,

M—ERER > TWEREWBEHSEVWET,

A: BURFRIAE TRER B: BEETRELRIN—Y%Z C: 2iEXH5#3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
: A0
%ﬁ&{%gyﬁf o7 /\E'—“/IEEE
RIS ZD
A7V H—H
HENITY,
\. J

2.BEICTIIBWVERIE RosETcREISEERSTHBATEEY,

BIEICTHRBRWSERIE RER—LAR—IDSERUIAKLIEEY,

4 N\
19—y P TRBEICBLAD
http:/rc.kyosho.com E
{25 —%y N THRLABDBEFEE (FHILY Y M—R,
REIZILW) DESEEVCWEITETOTTRIALLES W,
\. J

REHA S
T243-0021 #F/REATHRAE3050 BATYX*AV57—TF

OHEVWSHIF1I——HNEET
BT 046-229-4115 SR 1 B~2R (HSA%E<) 13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDEHWS TS E

ZhoDHa L Z I HARERICIRS a4
I TED, BEUTHTLEFL WD AHBVWARESIVWE LS, CBAWCEWE
RFEIEE 2. RE1——HBAEANBEWVWEELZE L,
RE1—Y—MHREANBBWVWEEDORIE. FEFWZL<H. TEOHFHWEEAEK
[CHEBERIEZ CELADD R, 77V I AXEIEEETEED <f2E L\,

RENDOEHWSEE — R —H—HE,

RBICBEVWGEDORRIE, TREI—T—HEREICTERE LS,
BEWEETOREIE. FTICERYPEL/ BRGREZ CARDS A, B/ BkGHGRAEOR—IE, TEES, BnES
(F—No)ZRAWB R E, BENEFWICEMSEL LS,

szcosmnatir: 040-229-41 15 =sscosmuati pl~em@nsn%R)13:00~1800.

FAXTH, 24BBIBMV A ORM L TED E T, B, B
raxcosmnatis: 046-229-4032 [alisiamsnss snnrmsnmanens
BECOBMVARE : T243-0021 HEIE EAH ME3050 EARTIARXA VI T—TF

REGKASE - —HRE

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEG ARG FAXEZIEEETEEDLIETWVWBE XL R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKEOIE—ZREL TSI,

[ & No.30619 EEEE TURBO OPTIMA )
&% BEFE [TEA \
SHASS - -  |gpg|T® & A H
>EH A—=N—% e - ET—4—
ZOR CRRO 15y
JUHF
THE R .
(A it
fF 2
CHED =
iR EEE ( ) FAX ( )
FHOBER |-
ek | B ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R BHATS : @ | ZNo.cmerm )
4 _ N
FHEIWE T A a7/ mlRsEEo~— VB OBRES (F—No) EAVSHE, BB EEMICSEALEE N,
\_ )

KRERARE TR, BEROBABROREICHEANTED T, BERLDO, EXRUBHVEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBAZRE|UT CE=EICRRH
UeDRATRI B L5 EEBDEEA. (1)BEROFFOEEEZRII BT, QEFRICEDERTHERERIILEG. Q)T —EXDRHEDIHBHDOETLICHTT 255,



OSHO

THE FINEST RADIO CONTROL MODELS

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

*Par la présente, KYOSHO CORPORATION déclare que cet

équipement est conforme aux exigences essentielles et aux autres

dispositions de la directive 1999/5/CE qui lui sont applicables.

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm

*Por medio de la presente KYOSHO declara que este producto cumple con los
requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. ﬁﬁ*ﬂiﬂ‘%*i
La Declaracion de Conformidad (DoC) puede descargarse en la siguiente

direccion de Internet: www.kyosho.com/eng/support/doc/index.html T243-0021 )| EEATFEI050 EAT YV A NXA VY T—7F

— @1 — ' —HHEEBEE 046-229-4115

(X7 EEORESSEERL T BEWAEE  BBE~SBIEHE%R<)13 1 00~18 : 00
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